Brownawo
Caldwell §

Prepared for The City of Boise

FINAL DRAFT

City of Boise
Water Renewal Utility Plan

AUGUST 31, 2020

NNNNNNNNNNNNNNNNNNN



City of Boise Water Renewal
Utility Plan

Prepared for

City of Boise

Boise, Idaho
September 1, 2020



City of Boise Water Renewal Utility Plan

Prepared for
City of Boise
September 1, 2020

950 West Bannock, Suite 350
Boise, Idaho 83702



Table of Contents

TS A ) =0 = Vi
TSy o = o] 1= SRR STTPTTR viii
LSy Ao Y o] o (=AY = o S PSSP Xii
EXECULIVE SUMIMIAIY 1.uetiiiieiee ettt r et e e e et e e e e e e e e e e e e ae e e s e sseeeaesaaeeeeaasaeeaeasseeeaansneesenssnnesennnnes Xiv
IO 1) (o Yo [T o SR 1-1
IO A 1 o)l = o 1Y = 7= Tl €= {0 T Lo 11

1.2  Water Renewal Services BaCKZIrOUNd .......c.oooiiiieiiiieeree e 1-3
[...]
o Aeration blower failure will result in an inability to treat used water and will lead to permit
violations. There is a risk of failure in this system due to the current blower’s poor condition and
performance. Two blower motors are currently being repaired to reduce the risk of this failure.

Biogas Treatment and Flare

o The current biogas system is in poor condition, and a failure will result in odor complaints and
the potential to prohibit the ability to process digested solids. Failure in this system will be a high
employee and public safety risk.

o The current system has been exempted from requiring an air permit, but a major system repair
will likely result in an air permit being required.

Secondary Clarification

« A potential failure scenario for mechanism replacement poses a severe financial risk.

o Obsolete equipment increases the likelihood of failure risk.

o Loss of a secondary clarifier would limit treatment capacity at the Lander Street WRF.

Return Activated Sludge Pumping and Piping

o This system has a high risk of failure due to its loss of ability to remove sludge from clarifiers,
resulting in sludge entering the Boise River, permit violations, and public exposure to sludge.

o Poor physical condition increases the likelihood of failure.

Primary Clarification

o Were this process to fail, the financial risk to repair, or more likely replace, is high. The current
clarifiers have structural risks that raise the risk of failure.

2-36



City of Boise Water Renewal Utility Plan Section 2

Administration Workspace

o This space has a high consequence of failure risk due to its timber construction and not having
fire sprinklers. A failure of the building burning down would have a high financial impact.

o The current space is not adequate for the current staffing needs, including restroom, training,
and meeting facilities.

Maintenance Workspace

o The current workspace represents a high likelihood of failure resulting from the facilities not
being constructed for maintenance work but being converted from garages. The welding bay
needs to be improved to meet ventilation requirements.

o The space was sufficient in the past, but due to the increase in staff necessary to maintain
additional facilities and processes, it is no longer adequate.

Primary Digestion
o Should this process fail, there is a high risk that employee and public health will be impacted.

o The likelihood of failure is a higher risk from the physical condition and frequent repairs to the
system.

2.3.2.2 Lander Street WRF Capacity

The capacity of a WRF is defined by hydraulic and treatment capacities, in other words, the ability of
the facility to physically hold all incoming flow and treat it to the standards defined in the NPDES
permit. This section discusses hydraulic and treatment capacity limits at the Lander Street WRF.

2.3.2.2.1 Hydraulic Capacity

The headworks screens and disinfection processes were identified as hydraulic bottlenecks prior to
this planning effort, and those limitations are currently being addressed as part of Phase 1 of the
Lander Street Improvements Project. Projected limitations with the influent pumps are also being
addressed as part of that effort. The only remaining near-term limitation is the hydraulic constriction
associated with the intermediate pump station. This limitation is projected to occur at a peak month
flow of 12.9 mgd and would result in reduced ability to manage the Lander Street WRF Secondary
Treatment Enhancement Project (STEP) feed flow split across the aeration basins, which would
reduce overall performance. This limitation is planned to be addressed during upcoming capacity-
related projects.

2.3.2.2.2 Treatment Capacity

The Lander Street WRF's treatment capacity is mainly limited by a combination of BOD loading and
the ammonia effluent limitation. The ammonia permit regulation forces the WRF to operate at a long
solids retention time. At a long solids retention time, the facility generates a large volume of biomass
due to the BOD load, which causes the capacity limitation in the secondary clarifiers.

The capacity chart based on a cold weather, peak month flow, and peak month load scenario is
presented in Figure 2-12. Cold weather typically represents the worst-case scenario for nutrient
removal. The capacity chart depicts when components or unit processes of the Lander Street WRF
are expected to reach their limits.

o The x-axis represents the peak month used water flow.
o The y-axis expresses raw influent BOD concentration at the Lander Street WRF.

o Theloading curve, represented as a solid black line, demonstrates the change in influent BOD
concentration with increasing total system flow. This line is used to identify when the capacity
limits are reached.

2-37



City of Boise Water Renewal Utility Plan Section 2

The colored lines represent capacity curves for each controlling parameter. The point where each of
the colored curves crosses the black line represents the capacity limitation for each corresponding

component.

2-38



City of Boise Water Renewal Utility Plan Section 2

Figure 2-12. Winter peak flow and load capacity chart

2-39



City of Boise Water Renewal Utility Plan Section 2

The capacity-limiting unit processes, those crossing the black loading curve in Figure 2-12, are listed
in Table 2-26. The unit processes shown to the right of the loading curve are not projected to
become capacity limited. For context, current peak month flows average approximately 10.8 mgd,
and 2030 peak month flows are projected to average 15.7 mgd. All processes are existing with the
exception of the secondary clarification, which is shown twice to illustrate current and future planned
capacity.

Table 2-26. Capacity limitations

- Maximum Month Flow
Constraining Process
(mgd)
Secondary clarifiers (smallest out of service, SVIa= 178 mL/g) <10
Secondary clarifiers (smallest out of service, SVI = 178 mL/g, with STEP b) 12.4
Hydraulic profile limit (Intermediate Pump Station) 12.9
Expanded ¢secondary clarifiers (smallest out of service, SVI = 178 mL/g, with STEP ¢) 15.7
Aeration diffusers (Cell 1B) 15.7

a SVI = sludge volume index.
b STEP refers to the Lander Street WRF STEP improvements which will be implemented in Phase 2
¢ With the addition of two 135-ft diameter clarifiers and the removal of one 90-ft diameter clarifier

The secondary clarifier limitation is scheduled to be resolved through the combination of the Lander
Street WRF STEP and the addition of two more clarifiers. This will result in a secondary clarifier
capacity of 15.7 mgd, which matches the maximum projected flow to the WRF. The limitation
associated with the intermediate pump station should be addressed during planned upgrades to the
primary clarification system. Firm capacity limitations of the digester are shown on Figure 2-12, but
are not included in Table 2-26, as the service condition selected for capacity rating allows both
digesters to be in service. The city may manage digester redundancy by shifting influent flows
between the Lander Street and West Boise WRFs, as needed, to allow for scheduled maintenance
activities.

2.3.2.3 Connection to the West Boise WRF

As previously mentioned, primary sludge, waste activated sludge, and secondary clarifier scum is
thickened and digested at the Lander Street WRF. The solid stream from the secondary digester is
pumped from the biosolids pump station at the Lander Street WRF through a dedicated solids
pipeline to the West Boise WRF for further solids handling. The existing biosolid pipeline for pumping
digested biosolids to the West Boise WRF is over 30 years old and is experiencing physical defects,
struvite accumulation/obstructions, and unsustainable pressure increases/flow loss. Section 5
discusses alternatives for replacing the pipeline.

2.3.3 West Boise Water Renewal Facility

The West Boise WRF was commissioned in 1976 and provides advanced secondary treatment with
ammonia and phosphorus removal. All renewed water is disinfected with UV disinfection, then
discharged to the south channel of the Boise River. In 2015, WRS upgraded the West Boise WRF to
an enhanced biological phosphorus removal process, aided by primary sludge fermentation. The
West Boise WRF has also been recovering struvite from a recycle stream to sell on the commercial
market.

The West Boise WRF was formerly divided into two separate primary and secondary treatment trains,
referred to as the North Plant and the South Plant. Modifications to the West Boise WRF have been

2-40



City of Boise Water Renewal Utility Plan Section 2

made to combine primary effluent and return activated sludge from the North and South unit
processes. The internal mixed liquor returns are not combined at this time. Figure 2-13 and Figure
2-14 show the facility layout with the unit operations and processes labeled on the map. Figure
2-15 shows the process flow diagram through the facility.

The West Boise WRF is currently rated by its NPDES permit for a design flow of 24 mgd annual
average month flow. The plant is operated by a nitrification mode to meet water quality standards
and effluent toxicity requirements. In December 2014, the city made an operational decision to shift
the flow split between the West Boise and Lander Street WRFs resulting in a 2-mgd increase in flow
to the West Boise WRF, bringing the average flow near 18 mgd. Growth in the Boise area has also
contributed to the increase in total flow to the West Boise WRF. Seasonal changes in flow do occur,
with increases occurring during the spring and summer months due to infiltration of irrigation water
and elevated river stage water.

2-41



- WBSMSB200415

N
N
©
o
S
I
S
S
2
T
2
a

\\bcboifpO1\projects\_Boise, City of\148619 - COB WW Facility Plan\299 Water Renewal Utility Plan\GIS\MXDs\WBoiseSitePlanMapSB11x17L_COB.mxd

2 3

[]

o O

36

39i -
O 28
(@]

19, 20 North of Figure Area
(Pictured in “West Boise Water Renewal Facility - Northern Boundary)

O
=

=

N. ANCELL AVE

ANCELL AVE

O~NOCTIHAWN =

Figure 2-13
West Boise
Water Renewal Facility

Southern Boundary
Water Renewal Utility Plan

LEGEND

Watershed Building
Plant Drain Pump Station
Pretreatment Building
Laboratory

Headworks Building
Primary Clarifier #1
Primary Clarifier #2
Primary Clarifier #3
Aeration Basin #1
Aeration Basin #2
Aeration Basin #5
Aeration Basin #6
Secondary Clarifier #1
Secondary Clarifier #2
Secondary Clarifier #3
Secondary Clarifier #4
Secondary Clarifier #5
Secondary Clarifier #6
Post Aeration Basin

UV Disinfection Building
Digester#1

Digester #2

Digester#3

Digester Control Building #1
Digester Control Building #2

26
27

28
29
30
31

32
33
34
35

36.

37.

38.

39.

40.

41.

Sludge Pumping Station
Dewatering Building
(Contains Belt Presses)
Struvite Building
Filtrate Storage Building
T-Chlorine Building
Grounds Maintenance
Building

Operations Building
Instrument Building
Maintenance Building
Lander Street WWTP
Digested Sludge

Blend Tank

Digester Gas

Storage Tank

Gravity Thickeners
Primary Sludge
Fermenters

Thickening Building
(Contains Primary
Sludge, and WAS RSTs)
Struvite Storage

WAS Phosphate
Release Tank




Figure 2-14
West Boise
Water Renewal Facility

Northern Boundary
Water Renewal Utility Plan

Legend

Headworks Building
Primary Clarifier #3
Aeration Basin #5
Aeration Basin #6
Secondary Clarifier #5
Secondary Clarifier #6
Post Aeration Basin

UV Disinfection Building
T-Chlorine Building
Grounds Maintenance Building
Maintenance Building




City of Boise Water Renewal Utility Plan Section 2

Figure 2-15. West Boise WRF process flow diagram

2-44



City of Boise Water Renewal Utility Plan Section 2

2.3.3.1 West Boise WRF Condition

A team of operations and engineering staff completed a desktop risk assessment for the West Boise
WRF to determine the consequence and likelihood of failure for the unit processes and auxiliary
systems. Processes that were determined to have the highest risk are noted in the following text to
describe the criticality and/or condition issues that require prioritization for future plant
rehabilitation efforts or CIPs. These processes will require attention within the current planning
window. To this end, the city will continue to assess and prioritize replacing this infrastructure to
maintain the performance of the West Boise WRF.

Medium-Voltage Electrical Distribution System (Primary Electrical Loop)

«  Were this system to fail, it would result in the inability to fully treat used water, resulting in high
potential for permit violations, public exposure to partially treated used water, and loss of public
confidence.

o Asingle feed from IPC serves the facility, which creates one failure point for the entire system
increasing the likelihood of complete system failure risk (no redundancy).

« Conditions of some components are unknown because staff have safety restrictions on opening
equipment with hazardous voltages, leading to additional risk.
Communication (Supervisory Control and Data Acquisition)

o This area has a high consequence of failure risk due to loss of ability to run the plant and control
the treatment processes, resulting in high potential for permit violations, public exposure to
partially treated used water, and loss of public confidence.

o There is no redundancy.

Secondary Treatment (Aeration Basins and Diffusers)
« There is a high financial impact risk if galleries flood.

o This system has a high consequence to employee and public safety and health risk due to
hazards associated with cleaning up flooded galleries and losing the ability to treat used water.

o This system has a permit violation risk if the aeration basins were to fail to treat used water.

UV Disinfection

o This system has a high environmental performance risk, system reliability risk, and public
confidence risk since a failure could result in undisinfected water being discharged to the Lower
Boise River causing permit violations and boil orders.

o The likelihood of failure risk has increased due to equipment age and because the system is
proprietary, making it challenging to diagnose and repair without vendor assistance.
Performance has also decreased due to recent testing that discovered higher dosages are
needed.

2.3.3.2 West Boise WRF Capacity
This section discusses hydraulic and treatment capacity limits at the West Boise WRF.

2.3.3.2.1 Hydraulic Capacity

Table 2-27 reports the hydraulic capacity of key unit processes at the West Boise WRF. None of
these limits is projected to be observed given the peak hour flow projection of 41.9 mgd at buildout.

2-45



City of Boise Water Renewal Utility Plan

Section 2

Table 2-27. Hydraulic capacities

: : Listed Unit Hydraulic Peak Hour Capaci
Unit Process Basis e (rng d) (mgd) pacity
Primary clarifier weirs Firm capacity 2x12,19 43
Headworks screens Firm capacity 15 45
?vzrrg)l Plant hydraulic limit (aeration basin Total capacity 4554 45.5
UV disinfection system Total capacity 1x26.8,2x15 56.8
Influent pumps Firm capacity 2x21.6,1x36 76

a Projected limit is 36.4 mgd. Assuming 80 percent of flow to the south plant, this equates to a total influent flow of 45.5 mgd.

2.3.3.2.2 Treatment Capacity

Similar to the Lander Street WRF, the West Boise WRF capacity chart was based on a cold weather,
peak month flow, and peak month load scenario. Figure 2-16 depicts when components or unit
processes of the West Boise WRF are expected to reach their limitations.

o The x-axis represents the peak month used water flow.
o The y-axis expresses raw influent BOD concentration at the WRF.

o Theloading curve, represented as a solid black line, demonstrates the change in influent BOD
concentration with increasing total system flow. This line is used to identify when the capacity

limits are reached.

o The colored lines represent capacity curves for each controlling parameter. The point where
each of the colored curves crosses the black line represents the capacity limitation for each

corresponding component.

2-46



City of Boise Water Renewal Utility Plan Section 2